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Parts List for KS701E JIGSAW 1

Item Part Number Qty Part Description General Description Other Info Repair Inst Markets

1 90610691 1 CLAMSHELL SET   No

2 90510498 1 BEARING BLOCK   No

3 90512896 1 BEARING NEEDLE   No

4 90525758 1 FORK   No

5 90525759 1 COUNTERWEIGHT   No

6 90517281 4 PIN   No

7 90526099 1 GEAR   No

8 582717-00 1 WASHER 6.5mm I/Dia   No

9 90510502 1 RETAINER   No

10 823954 1 WASHER   No

11 795688-00 1 ROLLER   No

12 810893 2 BEARING   No

13 90514115 1 RECIPRICATOR   No

14 582948-00 1 PLATE   No

15 90532150 1 FELT SEAL   No

16 583173-00 2 SCREW M3 X 8   No

17 582593-00 1 BLADE CLAMP   No

18 90603224-03 1 SWITCH SA 230V VARIABLE SPEED   No

19 330019-01 2 SCREW.TEMP M3 - Torx   No

20 329301-00 1 CORD CLAMP   No

21 330080-03 1 CORDSET   No QS

22 148481-00 1 CORD PROTECTOR   No

23 90610770 1 ARMATURE SA & Bearing   No

24 90549938 2 BRUSHBOX SA   No

25 90610771 1 FIELD SA   No

26 90584992 1 SUPPORT SA   No

27 90586527 1 PIN HEADLESS   No

28 90605828 1 GUARD BLADE   No

29 90512885 1 PLATE LOCK   No

30 90603421 1 SHOE   No

31 90512886 1 PLATE   No

32 90519315 2 SCREW M4 X 14   No

33 90610227-01 1 CAPACITOR   No
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34 330019-03 9 SCREW M3.5 x 16   No

35 330019-59 2 SCREW M3.5 X 35   No

801 90607629 1 RATING LABEL   No QS

861 90607903 1 KIT BOX KS701EK
GB/QS  

No QS
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